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& ey FERATNLE LZ50 3,87V 4700/5000mAh 18. 2/19. 4Wh (Rated/Typ)
A ou 2 Chinese

Name of Sample Et 4 Rechargeable Li-ion Polymer Battery LZ50 3.87V 4700/5000mAh
Engflsh 18. 2/19. 4Wh (R:ll ed, T\[))
M5 1120030642
Sample No.
é‘iﬁ-?-'fi KB (FRE) MBI
Consignor SCUD(Fujian)Electronics Co., Ltd.
i)t$ﬁ CER () LT AR
Manufacturer SCUD(Fujian)Electronics Co., Ltd.

. WEAT I O TAE P TR st i e i 15 s Fbr v 0y
o)l J i < )
AR 7y ik ST/SG/AC. 10/11/Rev. 6 Amend. l ;8. 3 UNITED NATIONS “Recommendations on the TRANSPORT
Test method OF DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 6 Amend. 1

Section 38.3
¥ E A BAER O TR SRyan a1 Ih\ffLTﬂJ}‘)
ST/SG/AC. 10/11/Rev. 6 Ame rul. 38. 3 UNITED NATIONS ~ R.. n’,()lIIlllf'h(lcll]OﬂS on the TRANSPORT
Criterion OF DANGEROUS GOODS™ Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 6 Amend. 1

Section 38.3

= WA :
A#w RS B, s EAnmant

ppearance Silvery and vellow Aluminum—plastics shell
5 < Al S b

Houdtz 8 92020-03-30 Hrleig B 2020~04-03 ~ 2020-04-30
Accepted Date Test Date
e AT AR 3R 5 ; it 9]‘%‘} O 0 S o i | LR ) I
A A Altitude simulation, Thermal test, Vibralion, Shock, External short

Test ltems cireuit, Crush, Overcharge, Forced discharge

R, AT IO O Fa R S s i st a0 Absdt T
ST/SG/AC. 10/11/Rev. 6 Amend. I 58. dh‘fﬂ'T,(o p——
) 2 4 The sample has passed the test items of UNITED NATIONS {c;g()ml ‘n(j&\“ionq on the

TRANSPORT OF DANGEROUS GOODS” Manual of Tests and Cry _)ﬁ(?}()/ll/’Rc\ 6

Conclusion Amend. 1 38. 3

L% H I (Datp
P Al fe L R b Rechargeable Single Cell Battery. /
)

Comment

&SI SRR bR B 5 AL
Consignor 350015
Address Post Code

B 1\ Tue CE>
Approver: %4 'W i Checker: %&% C0n1p1[er ﬁﬁ
RE%

Title: Wl TEEMI (Vice chief engineer)
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}%_%_ ﬁm'}zﬁ H ;g % ﬁ‘ﬁ%‘iﬂﬁ‘ﬁ-%ﬁ% *&mq&% ,&Iﬁ H_._E& é_‘i
X Name of Test Standard requirement or The - N ‘
0. Hems Clause Number of Standard Test Result [ Conclusion | Remark
WA OO0 T EBS T iz dm A a5 e Ak
] 5 BE R *‘[”{J}{‘ﬂ” :i: ST/SG/AC 10/11/Rev. 6 Amend. 1 38,3 | W32 1 p
i S\ . See |/ o i % 7 /
A_ltltUd.e LN Manual of Tests and Criteria up-RERn gy 1 ]J.I I. »d '
simulation ST/5G/AC. I0/11/Rov. 8 Amenid. | Section assed
28,3 Test 'I' |
A ¢ ST faba SIE @I i |5 Wl Ak
) R fﬂLJ’JIJJ‘ /SG/AC10/11/Rev. 6 Amend. | 38.3 | Wipig 2 o
2 Therigal tost 1 ) L See Appendix 2 Ti% £
LN Manual of Tests and Criteria P ad
ST/SG/AC. 10/ | I/Rev. 6 Amend. | Section asseC
38.3 Test T.
Al LT Llf*Lﬂ’/JJ_iﬁ’ AP EVIRRY HIM
: w7 flirl ) ST/SG/AC. 10/11/Rev. 6 Amend. | 38.3 | & 3 N
Vibration UN Manual of Tests and Criteria BOE Avpendix 8 P.I-J‘f’ﬁ] /
ST/SG/AC. ill/l 1/Rev. 6 Amend. | Section assec
A8.0 Test T.¢
BT T JLInUH’le’ AR W
) s ‘ﬂtr_ll_lJ\ ST/SG/AC. 10/11/Rev. 6 Amend. | 38.3 | LK% 4
5 A i
Shock UN Manual of Tests and Criteria S 1 [')‘”‘*‘ﬁl ‘
ST/SG/AC, 10/11/Rev. 6 Amend. I Scetion BERRL
38.3 Test T.4
?” W O R AL T SR
. ﬂ‘ﬁﬂ% f rlJljj\ ST/SG/AC. 10711 /Rev. 6 Amend. 1 38. W4 3 i
Exterl:lal ?hOI‘t l'~ Manual of Tests and Criteria Sqls AQENdIX'S P,l l'{lﬁ ] /
clrcuit STASG/AC, 10/11/Rev. 6 Amend, | Scction assec
38.3 Test 1.5
3?'{; I O T FEBS DB danyat i1 e Aibr
) B ML ST/SG/AC. 10/11/Rev. 6 Amend. | 283 | WM 2 6
g A A
Crush LN Manual of Tests and Criveria gEspitndix 6 ]),l l{ﬁ 1 '
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Scetion ASSEL
38,3 Test T. 6
”{_“' RIS Deis R 15 s iy
> Y ST/SGAAC. 10/11/Rev. 6 Amend. 1 38. 3 W4 7
7 0 ﬂ?EEE 4T, 7 Se ;H J)penrln 7 e /
vercharge UN Manual of Tests and Criteria Passed
ST/SG/AC. 1O/11/Rev. 6 Amend. 1 Seetion asse
‘,H ‘% Test T.7
G T IGE Sedig s it b G Alks
’ B S T :ti]’_'f"b ST/SG/AC. 10/11/Rev. 6 Amend. | 38,3 | W {3 8 N
: YOT. eE ) i B L /
Forced dlSCharge UN Manual of Tests and Criteria Se6 Sppsidis 8 ]‘.\.l I‘ M; '
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section assed
38.3 Test T.8
AR RS A IRBGIEL :20°C-23°C s AT+ /%
Test Environment Ambient temperature:20°C-23°C ,Am!)l em humidity: /%
Condition
A2 B /
% Test Item
A x A
5 A /
Subcontracted Test SOERT Ak HR 45 /
Condition Subcontracted | Name Post Code
Laboratory | i % P
Address Tel
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BRAR LA |

Name of Test Items

i ) |

No.

Altitude simulation

ﬁgﬁ\'ﬁff Before

RIJE After

o oK A FRERA|RALE| il
w5 Sample Status RE T & ¥ FF#& 8/ | Mass Loss | Residual |
Sample Mass ocv Mass ocv OCV | Other
No. /g IAY /g v % % Event
001 | wonrg s o | 63.5324 42 | 63.5299 | 4.4 0. 00 99.77 | ©
002 | oyt | 63.7676 | 4.42 | 63.7674 | 4.4 0.00 | 99.77 | o
003 | e | 631478 | 4418 | 631447 | 441 0.00 | 100.00 | ©
Vi P R L41 | 63.7049 |  4.41 0.00 | 100.00 | ©
005 | joyppt ot 1 63.6996 | 442 | 63.6969 | 4.41 0. 00 99.77 | o
006 | oo poriiit | 62.8821 b i ) Y 0. 00 99.77 | ©
23CYCHE 4 4 ]
007 | srerepuriy ool o] 62.8904 | 441 | 62.8806 | 4.41 0.00 [ 100.00 | o
2ACYC5E T bn WAER ? o
008 | e ponids | 63.3626 | 4.42 | 63.3604 | 441 0. 00 99.77 | ©
009 25CYCHE 4 fE Hi e ‘ ‘ 2 D) 7
25CYC Fully charged b-% 1882 l |2 63 l?%?_. 1. Il O 00 99. 7(‘ (0]
010 | jparciCelUNE Rl 6a 1083 | 442 | 63.1066 | | 4.4] 0. 00 99.77 | o
Vo ee e This space intentionally
AR T e

@ik L-AbR V-RA D-AEk R-20ZL F—Aek 0-R i, LiRA. LMK, RKE. Bik,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage.No Venting,

No Disassembly,No Rupture & No Fire.
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Ay 2 BRTE 44 | A
No. Name of Test Items Thovial Tast

#a | Haks R Befo REE At | &gk Maem g
%5 Sample Status RE | FFH#%EE JRE FF %9 & | Mass Loss| Residual | 3L%&

Sample Mass ocv Mass ocv OCV |Other
No. /g A% /g N /% /% Event
ICYCsE4s et g ey E 1 a9 y
001 CYC Fully charged | 635299 4. 41 63. 5209 4.35 0. 01 98. 64 0
; ICYCSE A 7R 1l gy , . ,_ ' ,
002 U P e | 60 TR 4. 41 63. 7576 4,35 0.02 98. 64 0
003 ICYCHE Aty 63. 1447 4. 41 63,1364 4.35 0. 01 98. 64 0

ICYC Fully charged

004 ICYC5E4 Aol 63. 7049 4. 4] 63. 6952 4.35 0. 02 98. 64 0

1CYC Fully charged

ICYCTE & A il

005 | oy rony omea | 63-6969 | 4.41 | 63.6885 | 4.35 0. 01 98.64 | o
006 | sk | 62, a7onul N CEo o b g a5 0. 01 98.64 | o
007 [ poererorant 628896 | 441 | 62.8807 | 4.3 0. 01 98.64 | o
008 | spoporicerll S, 3604 11 | 63.3502 | 4.35 0. 02 98.64 | o
009 | spepemasrrciiEe 63, 1872 141 | 63.1775 | = 4.35 0. 02 98.64 | o
010 ol i 63. 1066 .41 | 63.0975 | 4.35 0. 01 98.64 | o

25CYC Fully charged

RS This space intentionally
ik lel't blank

ik L-H V-RA Dk R-3E F-RK 0-Rwik. LR, LK. REE. ik,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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B5 3 BARE LA | R
No. Name of Test Items Vibration
#a | eRA B belore | WIS ANt p gk | @ | S
BT Sample Status RE FReE| FE F#%d, /E | Mass Loss | Residual | BLE
Sample Mass ocv Mass ocv ocv Other
No. /g A% g AY /% 1% Event
001 [ | Chrmt o 163.5209| 4.35 | 63.5251 | 4.3 0.00 [ 100.00 | o
002 | et 1637576 | 4.35 | 637633 | 4.4 0.00 | 99.77 0
003 | ool le3.1364 | 4.35 | 63.1410 | 434 0. 60 99. 77 0
004 | oy urehil o l63.6952| 4.35 | 63.6999 | 4.35 0.00 | 100.00 | o
005 [ yrrcmml o les.esss|  4.35 | 636932 | 4.35 0.00 | 100.00 | o
006 | joocs®l | 62. 87 s e SERN(BCCIRE MRim 4. 34 0.00 | 99.77 0
25CYCHEA Al ‘) g == ar
007 | pacve Forty meged | 62:8807 | 4.35 | 62.8855 |  4.35 0.00 | 100.00 | o
008 | prerore®®l s 163.3502 | 485 | 63.3551 | 4.35 0.00 | 100.00 [ o
008 | eroranl 631775 | 4 55 E1%s. BT B ad 0.00 | 99.77 0
29 ul |y argec
010 | pqoetrt = 163.0975| 4.35 |[63.1020 | 4.3 0. 00 99. 77 0
sz =|This space intentionally
e I ltul't F:nlai:lk

&iE: LR V-IRA DR R-20E F-A X -, LRA. LK. L#E., &K,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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5 PR B 4 ahili
No. ¢ Name of Test Items Shock
Ha o ﬁi&ﬁ‘l— Before KIS After BEIRE 5#']'%‘\%& H4
- STty Vi A bR | RE 'ﬁ'ﬁ&-‘ﬁ& Mass Loss | Residual | ZL%
Sample Mass ocv Mass ocv ocv Other
i /g AY /g A% /% /% Event
001 | oyororani | 63.5251| 4.35 | 63.5255 | 4.34 0. 00 99.77 | o
002 | oyt 1637633 434 | 637631 | 433 0. 00 99.77 | o
003 | oyemonart o les.1a10| 4.34 | 631412 | 4.34 0. 00 100.00 | o
004 | et o 63.6999 |  4.35 | 63.6995 | 4.35 0. 00 100.00 | ©
005 | oy pori®h 1636932 4.35 | 63.6934 | 4.34 0. 00 99.77 | o
006 | ssevepons ok | c2.ouBHE N 831" | 62. 87060 0.00 | 100.00 | o
007 | sevopornhl A 628855 4.35 | 62.8853 | 4.35 0. 00 100.00 | o
008 | oo roa i 163.3551 | 4.35 | 63.3555 | 4.35 0.00 | 100.00 | o
009 | pocrair et 10631815 | 484 9. IbTsl] [ 34 0.00 | 100.00 | o
010 | psoreporct®l 1 631020 | 434 | 63.1022 | 4.34 0. 00 100.00 | o
AR e b
ik LR V-IRA D-ARAK R-2EL PRk 0-RiR. ARA. LK. FKE. ik,

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage.No Venting,
No Disassembly,No Rupture & No Fire.
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Ne ' Name of Test Items External short circuit
G H R A& Mo R 8 R 3R AR
Sample No. Sample Status Max. Extern;éTemperature Other Event

001 1(.\&,{',‘":lﬁff;_"*;”ﬁi'ff_m 58. 0 0

iz 1(\(“:&;%\/’\ L‘fﬁ:l%g(‘fl 98.1 D

003 1("Y[l'(‘lil(;??fﬁ;};‘tged 58. 2 0

VR AN A

004 lt'“f(l'( :‘fll}li\' leldl:xl;l"gn(l 28. 4 0

003 1(TY(I'(‘;]-:E’ljfljj%fﬁell%god 8.5 0

006 25('53(?;;5;?3}:%&:1%;;(1(1 28. 6 0

007 25(‘.:?%2[‘1\;1(1‘ﬁ?zﬁz'l%gwf 7.5 0

008 25("'\%?(‘1\;5:I"??%fi.{}::gud 57. 6 0

009 25F‘Y‘)E[i\ﬂljliffhflhzw 28. 2 0

010 2500C Fully charged 8.5 0
Ux-f‘_";“;i'm] This space ji;_:f;i:;f(ir)lhllly left

HiE: D-fRIR R-3E% F-A K O-FAfiR. ALK, FakF,
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.

NO. 1120030642
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ﬁ% 6 ff_‘h‘ﬂ‘llﬁ El »g 7ﬁ: {)iI:J[
No. Name of Test Items Crush
. , . MR =B
s HRWA ofenii ik EYR XY
Sample No. Sample Status ax. bxter n/at emperature Other Event
1CYC 50%Z it 91
011 ICYC 50% Capacity 2.3 o
. 1CYC 50% 78+ .
012 1CYC 50% Capacity 2l.4 0
’ 1CYC 50%%7¢h: .
2
013 ICYC 50% Capacity 21.8 aQ
. 1CYC 50%7¥ 4 b1 =
014 1CYC 50% Capacity 2.5 0
- 1CYC 30%75 4 L
015 1ICYC 50% Capacity 21.5 0
" 25CYC 50%ZET o
016 25CYC 50% Capacity 214 O
25CYC 50% 75t sty
oLy 25CYC 50% Capacity 4 o
25CYC 50%7 & 9
018 25CYC 50% Capacity 2l. 4 0
25CYC 50%%F 4 91 &
019 25CYC 50% Capacity 2L.5 0
020 25CYC 50%%75 & 215 o

25CYC 50% Capacity

LR 4

This space intentionally left
blank

FiE: DMK F-RK 0-FMk. RALK,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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i 7 BRAE L4 L7l
No. Name of Test [tems Overcharge
85 ks H A%

Sample No. Sample Status Other Event

021 I('Y(lfcrggllj.:tlij\?vfﬁ:lligtzd 0

022 LCYC Fully sharged 0

023 1030 Pl onanged o

021 (1€ Pty aharged 0

025 J?(\lg[l\flﬁ\/‘\rﬁ::llfgsrl e

026 J5CYC Fuly charged 0

o2t 25r$gtgiiﬁjrfﬁgigvd -

028 2501 Putly ahasged 0
DLFEH This space intentionally left blank

ik D-fEik F-AK O-RAA. RATK,

Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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55 ] AR B 4 AR s i
No. Name of Test [tems Ferced dischares
s kA £ 2
Sample No. Sample Status Othier Bveiit

029 1cYe II:(ll\ll(]J\L::]l:IU\.’{:I#irge(l 0

030 10YC lk“il\'l(‘l}}f;iﬁisllirgml 0

031 1cYe lr(u\ff\L /('; i:ﬁ:lliin'gml 0

032 1cYC ll‘“(ilYI(‘l‘f?l’%‘ﬁlrged 0

033 1cYC IFE?'I(‘I‘)_\‘-E f; infv?ar ged 0

034 lcvvagﬁ}ffﬁggﬁnﬁod 0

035 1CYC ]I(;l\l{l)\l- ‘fi}-i%‘illin'gmi 0

036 1CYC lI(i\l(lel”jL:?lnng O

037 1rn1“§?§3ﬁiﬁngml 0

038 LCYC ii(u&lflf\b {!;i}z'llfin‘gwl O

039 25(,'\'l:'zglgil\‘ll.‘{‘l_\"ﬁft[fijﬁ‘I}tlial'gvd 0

040 :50’(‘2 _;(1 ;r'l( IJ\L ?‘?iﬁi rged 0

041 _JE(\(ZGITJ(IJ\L 1:}ﬁ-'|[iar-gt'tl 0

042 zacyfisnﬁiggﬁﬁitzrgnd 0

043 25CY5?S?fﬁ;?;€i$ngpd 0

044 25(“;’(?5[?[3;\1’1,\? /él:iji%‘lllin‘gvd 0

045 _"')(W(Z?[u\l(lj\‘l- ?iﬁéi'i#argml 0

046 zau(ﬁr(l?](]J\L friji%-llllla1~gt-(1 0

047 ZS(ngﬁinﬁiFfiﬁiigérgvd 0

048 250’(? )I'(u\I(I)\L ﬁni-llii] rged 0

#iE: DMK F-R K 0-AMEK. AKX,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.




ok 4G L Wb

/11
zroocoozir oy XPURddy _uiodayisol p17 ¢ oD Sunsel [DrYS
-5 W e
(o8 Sy T T





